UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-U7PROW
ISED ID 6545A-U7PROW
Equipment Under Test U7-Pro-Wall
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
1 UNII-7 Band
1.1 Summary RF Conducted
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 6535.000 24.0 20.000000 | PASS
RF output power 6535.000 24.0 20.000000 | PASS
In-Band Emissions 6535.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 6535.000 24.0 20.000000 | PASS
Frequency Stability 6535.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 6695.000 24.0 20.000000 | PASS
In-Band Emissions 6695.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 6695.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 6875.000 24.0 20.000000 | PASS
In-Band Emissions 6875.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 6875.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 6525.000 24.0 40.000000 | PASS
In-Band Emissions 6525.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 6525.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 6685.000 24.0 40.000000 | PASS
In-Band Emissions 6685.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 6685.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 6885.000 24.0 40.000000 | PASS
In-Band Emissions 6885.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 6885.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 6545.000 24.0 80.000000 | PASS
In-Band Emissions 6545.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 6545.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 6705.000 24.0 80.000000 | PASS
In-Band Emissions 6705.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 6705.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 6865.000 24.0 80.000000 | PASS
In-Band Emissions 6865.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 6865.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 6505.000 24.0 160.000000 | PASS
In-Band Emissions 6505.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 6505.000 24.0 160.000000 | PASS
Tx Spurious Emission 6505.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Average) 6505.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Peak) 6505.000 24.0 160.000000 | PASS
Emission Bandwidth 26 dB 6665.000 24.0 160.000000 | PASS
In-Band Emissions 6665.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 6665.000 24.0 160.000000 | PASS
Tx Spurious Emission 6665.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Average) 6665.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Peak) 6665.000 24.0 160.000000 | PASS
Emission Bandwidth 26 dB 6825.000 24.0 160.000000 | PASS
In-Band Emissions 6825.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 6825.000 24.0 160.000000 | PASS
Tx Spurious Emission 6825.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Average) 6825.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Peak) 6825.000 24.0 160.000000 | PASS
Emission Bandwidth 26 dB 6585.000 24.0 320.000000 | PASS
In-Band Emissions 6585.000 24.0 320.000000 | PASS
Occupied Channel Bandwidth 99% 6585.000 24.0 320.000000 | PASS
Tx Spurious Emission 6585.000 24.0 320.000000 | PASS
Emissions in restricted frequency bands (Average) 6585.000 24.0 320.000000 | PASS
Emissions in restricted frequency bands (Peak) 6585.000 24.0 320.000000 | PASS
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Emission Bandwidth 26 dB (6535 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6535.000000 23.500000 320.000000 6523.050000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6535.000000 6546.550000 -3.6 | PASS
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Spectrum I lnél

Ref Level 10.00 dBm @ RBW 200 kHz

Att 30dE  SWT 28.5ps @ VBW 1MHz Mode Auto FFT

SGL Count 200/200
@ 1Pk Max

0 dBm

-10 dBm:

-20 dBm:

]/\«/VW#M’\J\\ WWMI\

-30 dBm / \
-40 dBm: \A(\
-50 dBm

NUELLYVY

-60 dem

-70 dBm

-80 dBm

CF 6.535 GHz 400 pts Span 40.0 MHz

Measurement
Setting Instrument Target Value
Value

Start Freguency 6.51500 GHz 6.51500 GHz
Stop Frequency 6.55500 GHz 6.55500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (6535 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated EIRP | Limit Max | Gated RMS | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
6535.000000 125 24.0 12.5 99.724 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
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427 West 12800 South, Draper, UT 84020

In-Band Emissions (6535 MHz; 24.000 dBm; 20 MHz)

\ Time resolution \ 1.000 us

| 1.000 s |

Result
DUT Frequency Result
(MHz)
6535.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6529.850000 -5.5
Measurements
Frequency Level | Margin | Limit Result
(MHz2) (dBm) | (dB) | (dBm)
6529.150000 -5.5 0.1 -5.5 | PASS
6529.450000 -5.6 0.1 -5.5 | PASS
6529.250000 -5.6 0.2 -5.5 | PASS
6529.950000 -5.6 0.2 -5.5 | PASS
6530.050000 -5.7 0.2 -5.5 | PASS
6529.750000 -5.7 0.2 -5.5 | PASS
6541.250000 -5.7 0.2 -5.5 | PASS
6531.550000 -5.7 0.2 -5.5 | PASS
6544.150000 -5.7 0.3 -5.5 | PASS
6543.350000 -5.8 0.3 -5.5 | PASS
6528.450000 -5.8 0.3 -5.5 | PASS
6528.850000 -5.8 0.3 -5.5 | PASS
6531.250000 -5.8 0.3 -5.5 | PASS
6541.750000 -5.8 0.3 -5.5 | PASS
6527.450000 -5.8 0.3 -5.5 | PASS
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Measurement 1

Setting Instrument Value Target Value
Start Frequency 6.48500 GHz 6.48500 GHz
Stop Frequency 6.58500 GHz 6.58500 GHz
Span 100.000 MHz 100.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 500.000 kHz ~ 600.000 kHz
SweepPoints 1000 ~ 1000
Sweeptime 1.050 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off

Occupied Channel Bandwidth 99% (6535 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6535.000000 19.100000 320.000000 6525.450000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6535.000000 6544.550000 7125.000000 | PASS
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427 West 12800 South, Draper, UT 84020

Spectrum I

(=)

Ref Level 0.00 dBm
Att
SGL Count 200/200

20 dB

SWT 28,5 is @ VBW

@ RBW 200 kHz

1 MHz

Mode Auto FFT

@ 1Pk Max

-10 dBm:

-20 dBm:

-30 dBm

-40 dBm:

-50 dBm:

Frequency Stability (6535 MHz; 24.000 dBm; 20 MHz)

mw \/\’\ﬂ\-mﬁ/J‘\J'W
-70 dem
-80 dem
-90 dem
CF 6.535 GHz 400 pts Span 40.0 MHz
)il ] GIRNRNERD wa
Dat 01:
Measurement
Setting Instrument Target Value
Value
Start Freguency 6.51500 GHz 6.51500 GHz
Stop Frequency 6.55500 GHz 6.55500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max Result
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
6535.000000 6535.001100 0.168 1.100000 - | PASS
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Levelin dBm

Frecuency stakility Pre
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Freauency in GHz
Center frecLency e Hold
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6524 BE26  BHEZ8 6.53 66532 6.534 BE3IE  BEH3B 6.54 6.542 6.544 6.546
Freauencv in GHz
® Edce paints hax Hold Center frecuency
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.52400 GHz 6.52400 GHz
Stop Frequency 6.54600 GHz 6.54600 GHz
Span 22.000 MHz 22.000 MHz
RBW 20.000 kHz <=22.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 10001 ~ 10001
Sweeptime 473.902 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 50 50
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (6695 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6695.000000 22.800000 320.000000 6683.650000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6695.000000 6706.450000 -3.6 | PASS
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Spectrum I lmvl

Ref Level 0.00 dBm @ RBW 200 kHz
Att 20 dB  SWT 28.5pus @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

-10 dBm:

-20 dBm:
-30 dBm

-40 dBm: / \
-50 dBm: /J/ \_\

0 dBm
MM MM AN
70 dem
-80 dem
-90 dem
CF 6.695 GHz 400 pts Span 40.0 MHz

. ——
)il GIRNRNERD wa

Date: 8.NOV.2023 01:55:17

In-Band Emissions (6695 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
6695.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6685.750000 -5.0
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) | (dB) | (dBm)
6686.050000 -5.0 0.1 -5.0 | PASS
6699.150000 -5.1 0.1 -5.0 | PASS
6698.150000 -5.1 0.2 -5.0 | PASS
6702.850000 -5.2 0.2 -5.0 | PASS
6688.950000 -5.2 0.2 -5.0 | PASS
6686.150000 -5.2 0.2 -5.0 | PASS
6698.050000 -5.2 0.3 -5.0 | PASS
6691.750000 -5.2 0.3 -5.0 | PASS
6689.850000 -5.3 0.3 -5.0 | PASS
6703.450000 -5.3 0.3 -5.0 | PASS
6694.150000 -5.3 0.3 -5.0 | PASS
6700.150000 -5.3 0.4 -5.0 | PASS
6701.650000 -5.3 0.4 -5.0 | PASS
6695.450000 -5.3 0.4 -5.0 | PASS
6704.450000 -5.3 0.4 -5.0 | PASS
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427 West 12800 South, Draper, UT 84020

UNIFIED
% COMPLIANCE
LABORATORY

In Band

Levelin dBm

6.746.745

6.7 6.71 6.72 6.73

Freauency in GHz

6.645 6.65 6.66 B.67 6.68 6.69

—  Lewel Lirrit X Fail

Occupied Channel Bandwidth 99% (6695 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6695.000000 19.200000 320.000000 6685.350000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6695.000000 6704.550000 7125.000000 | PASS
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Bandwidth
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427 West 12800 South, Draper, UT 84020

Spectrum I

(=)

Ref Level 0.00 dBm
Att 20 dB
SGL Count 200/200

SWT 28,5 is @ VBW

@ RBW 200 kHz
1 MHz

Mode Auto FFT

@ 1Pk Max

-10 dBm:

-20 dBm:

-30 dBm

-40 dBm:

-50 dBm:

60 dBm
A —

-70 dem

\/w

-80 dBm

-90 dBm

CF 6.695 GHz

Span 40.0 MHz

400 pts

J
Dat 1 05
Measurement
Setting Instrument Target Value
Value

Start Freguency 6.67500 GHz 6.67500 GHz
Stop Frequency 6.71500 GHz 6.71500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (6875 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6875.000000 22.600000 11.350000 11.250000 320.000000
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6875.000000 6863.650000 6886.250000 -4.1 | PASS
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427 West 12800 South, Draper, UT 84020

Levelin dBm

26 o5 Banchwickh

L

B6.86 6,865

Bandwidth

Spectrum |

6.875 6.88 £.885 6.849 6,595

Frequency in GHz

6.87

Ref Level 0.00 dBm
Att
SGL Count 200/200

@ RBW 200 kHz

20 dB  SWT 28.5us @ VBW 1MHz Mode Auto FFT

@ 1Pk Max

-10 dBm:

-20 dBm

-30 dBm j

-40 dBm

-50 dBm

| R0 B AR AT

=70 dem

-80 dBm

-90 dBm

CF 6.875 GHz

400 pts Span 40.0 MHz

] anm e

In-Band Emissions (6875 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
6875.000000 | PASS
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% UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
Inband Peak
Frequency Level
(MHz) (dBm)
6880.450000 -5.1
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
6880.450000 -5.1 0.0 -5.1 | PASS
6867.650000 -5.2 0.0 -5.1 | PASS
6867.550000 -5.2 0.0 -5.1 | PASS
6866.250000 -5.2 0.1 -5.1 | PASS
6867.750000 -5.2 0.1 -5.1 | PASS
6868.150000 -5.3 0.1 -5.1 | PASS
6866.950000 -5.3 0.2 -5.1 | PASS
6865.950000 -5.3 0.2 -5.1 | PASS
6871.050000 -5.3 0.2 -5.1 | PASS
6867.450000 -5.4 0.2 -5.1 | PASS
6866.350000 -5.4 0.3 -5.1 | PASS
6870.450000 -5.4 0.3 -5.1 | PASS
6866.050000 -5.4 0.3 -5.1 | PASS
6880.550000 -5.4 0.3 -5.1 | PASS
6869.950000 -5.4 0.3 -5.1 | PASS
In Band
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Occupied Channel Bandwidth 99% (6875 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6875.000000 19.100000 9.550000 9.550000 320.000000
DUT Frequency Band Edge Left Limit Min BE L Band Edge Limit Max BER | Result
(MHz) (MHz) (MHz) Right (MHz)
(MHz)
6875.000000 6865.450000 5925.000000 6884.550000 7125.000000 | PASS
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427 West 12800 South, Draper, UT 84020

99 %2 Bancwicith

Levelin dBm

687 6875 688
Frequency in GHz

£.885 6.849

Bandwidth
Spectrum | [@]
Ref Level 0.00 dém @ RBW 200 kHz
Att 20 dB  SWT 28.5us @ VBW 1MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dem
-20 dBm
ML AN |~ Y
-30 dBm (m /Jw
-40 dBm /
-50 dem J \
L0 —— W\/\M’J\J\/
-70 dem
-80 dBm
-90 dem
CF 6.875 GHz 400 pts Span 40.0 MHz
)il ) Illilllll [
Dat <NO 01 3:08
Measurement
Setting Instrument Target Value
Value

Start Freguency 6.85500 GHz 6.85500 GHz

Stop Frequency 6.89500 GHz 6.89500 GHz

Span 40.000 MHz 40.000 MHz

RBW 200.000 kHz >=200.000 kHz

VBW 1.000 MHz >= 600.000 kHz
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LABORATORY 427 West 12800 South, Draper, UT 84020
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (6525 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6525.000000 42.926830 21.463415 21.463415 320.000000
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6525.000000 6503.536585 6546.463415 -1.6 | PASS
26 oB Bandwickh
5 .
D +4
_‘|D =+
S
& 4
o
c 2T
g 4
30T
=40 + 42.927 MHz
6485 649 6.5 6.51 6.52 6.53 6.54 6.55 B.56 B.565
Freaquency in GHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Ref Level
Att
SGL Count

Spectrum I

(=)

0.00 dém

@ RBW 300 kHz

20 dB  SWT 31.6ps @ VBW 1 MHz Mode Auto FFT

200/200

@ 1Pk Max

-10 dBm:

-20 dBm:

-30 dBm

-40 dBm:

-50 dBm:

-70 dem

A{U‘*’UNA

MRS LYV (W VPRV

-80 dBm

-90 dBm

CF 6.525 GHz

Span 80.0 MHz

533 pts

In-Band Emissions (6525 MHz; 24.000 dBm; 40 MHZz)

Result
DUT Frequency Result
(MHz)
6525.000000 | PASS

Inband Peak

Frequency Level

(MHz) (dBm)

6534.602401 -3.7

Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)

6534.602401 -3.7 0.0 -3.7 | PASS
6520.048762 -3.7 0.0 -3.7 | PASS
6521.399100 -3.8 0.1 -3.7 | PASS
6539.103526 -3.8 0.1 -3.7 | PASS
6521.549137 -3.9 0.2 -3.7 | PASS
6522.149287 -3.9 0.2 -3.7 | PASS
6506.395349 -3.9 0.2 -3.7 | PASS
6511.196549 -3.9 0.2 -3.7 | PASS
6519.898725 -4.0 0.3 -3.7 | PASS
6530.251313 -4.0 0.3 -3.7 | PASS
6521.099025 -4.0 0.3 -3.7 | PASS
6541.954239 -4.0 0.4 -3.7 | PASS
6531.751688 -4.0 0.4 -3.7 | PASS
6531.151538 -4.1 0.4 -3.7 | PASS
6511.046512 -4.1 0.4 -3.7 | PASS
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

\7

In Band

Levelin dBm

6.625

6.6

6.52 6.54 6.56 6.58

Freauency in GHz

6.425  6.44 6.46 6.48 6.5

Fail

—  Lewel Lirrit X

Occupied Channel Bandwidth 99% (6525 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6525.000000 38.250000 19.125000 19.125000 320.000000
DUT Frequency Band Edge Left Limit Min BE L Band Edge Limit Max BE R Result
(MHz) (MHz) (MHz) Right (MHz)
(MHz)
6525.000000 6505.875000 5925.000000 6544.125000 7125.000000 | PASS
99 2Bendwictth

5 j—

0T _\,\J\_/\’\f\/\l\_,\/\/\/\/\\/-/\'w/\/v\/\rwd"/\fw
S
@
©
£
©
>
(]
—

38.250 MHz
6485 649 6.5 6.51 6.52 6.53 £.54 6.55 656 B.565

Freauency in GHz

Bandwidth
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& UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Spectrum I [@]

Ref Level 0.00 dBm
Att 20 dB
SGL Count 200/200
@ 1Pk Max

@ RBW 500 kHz

SWT 189 ps @ VBW 2 MHz Mode auto FFT

-10 dBm:

-20 dBm

-30 dBm

320 pts Span 80.0 MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 6.48500 GHz 6.48500 GHz
Stop Frequency 6.56500 GHz 6.56500 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (6685 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6685.000000 42.626641 320.000000 6663.386492
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6685.000000 6706.013133 -0.2 | PASS
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UNIFIED
% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Levelin dBm
5

26 o5 Banchwickh

6645 B.6D

Bandwidth

Att

Spectrum |

Ref Level 0.00 dBm @ RBW 300 kHz

6.66

E.BB B.BY 6.7 .71
Frequency in GHz

6.67 672 B725

20 dB  SWT 31.6 s @ VBW 1MHz Mode Auto FFT

SGL Count 200/200

@ 1Pk Max

-10 dBm:

-20 dBm

-30 dBm

-40 dBm

-50 dBm

Pl T

=70 dem
-80 dBm

-90 dBm

CF 6.685 GHz

533 pts Span 80.0 MHz

)

] o e

Date: 8

NOV.2023

01:59:5(

In-Band Emissions (6685 MHz; 24.000 dBm; 40 MHz)

Result

DUT Frequency
(MHz)

Result

6685.000000

PASS
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UNIFIED

427 West 12800 South, Draper, UT 84020

% COMPLIANCE

LABORATORY

Inband Peak
Frequency Level

(MHz) (dBm)

6703.604651 -2.6

Measurements
Frequency Level | Margin Limit Result

(MHz) (dBm) (dB) (dBm)

6699.703676 -2.7 0.1 -2.6 | PASS
6699.553638 -2.7 0.1 -2.6 | PASS
6678.548387 -2.8 0.2 -2.6 | PASS
6667.295574 -2.9 0.2 -2.6 | PASS
6673.747187 -2.9 0.3 -2.6 | PASS
6667.145536 -2.9 0.3 -2.6 | PASS
6669.546137 -2.9 0.3 -2.6 | PASS
6699.403601 -3.0 0.4 -2.6 | PASS
6686.950488 -3.0 0.4 -2.6 | PASS
6673.597149 -3.0 0.4 -2.6 | PASS
6680.198800 -3.0 0.4 -2.6 | PASS
6668.645911 -3.0 0.4 -2.6 | PASS
6681.999250 -3.1 0.4 -2.6 | PASS
6666.695424 -3.1 0.4 -2.6 | PASS
6666.845461 -3.1 0.5 -2.6 | PASS

Levelin dBm

In Band

—  Lewel

Lirvit

6.7

Frequency in GHz

Fail

Occupied Channel Bandwidth 99% (6685 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6685.000000 38.000000 320.000000 6665.875000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6685.000000 6703.875000 7125.000000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 %2 Bancwicith

5 _
0+ M/\/\'\/\N\/\M\W\J\
c -10 4
o J
©
o
= =201
g
2 J
-
_30 u
_40 u
B.64h 6.BR 666 B.67 668 B.69 B.7 6.71 672 B725
Freauency in GHz
Bandwidth
Spectrum | [@
Ref Level 0.00 dém @ RBW 500 kHz
Att 20 dB  SWT 189 s @ VBW 2MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dem
20 dBm ho N P AW NTAN - 2zt
-30 dBm / \
-40 dBm / \
-50 dem \,\
g N\fﬂ V\N\*’\/\ I
-70 dem
-80 dBm
-90 dem
CF 6.685 GHz 320 pts Span 80.0 MHz
)il ) GIRNRNERD wa
Date: 8.NOV.2023 02:00:42
Measurement
Setting Instrument Target Value
Value

Start Freguency 6.64500 GHz 6.64500 GHz
Stop Frequency 6.72500 GHz 6.72500 GHz

Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz | >= 400.000 kHz
VBW 2.000 MHz >= 1.500 MHz
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&I UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (6885 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6885.000000 42.926829 11.013133 31.913696 320.000000
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6885.000000 6863.986867 6906.913696 -1.2 | PASS
26 oB Bandwickh
5 .
D +4
_‘|D =+
S
& 4
©
c 2T
g 4
30T
a0 4 42.927 MHz
6.845 685 6.86 6.87 6.88 6.89 6.9 6.91 6.92 6.925
Freaquency in GHz
Bandwidth
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UNIFIED
& COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Ref Level
Att

Spectrum I

(=)

0.00 dém

@ RBW 300 kHz

20 dB  SWT 31.6ps @ VBW 1 MHz Mode Auto FFT

SGL Count 200/200

@ 1Pk Max

-10 dBm:

-20 dBm:

-30 dBm

-40 dBm:

-50 dBm:

60 fBrgy

-70 dem

A
UV =g

-80 dBm

-90 dBm

CF 6.885 GHz

Span 80.0 MHz

)

533 pts

3 02:01:46

In-Band Emissions (6885 MHz; 24.000 dBm; 40 MHZz)

Result
DUT Frequency Result
(MHz)
6885.000000 | PASS

Inband Peak
Frequency Level
(MHz) (dBm)
6882.899475 -3.4
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)

6882.899475 -3.4 0.0 -3.4 | PASS
6889.351088 -3.4 0.0 -3.4 | PASS
6872.546887 -3.4 0.0 -3.4 | PASS
6887.100525 -3.4 0.0 -3.4 | PASS
6899.403601 -3.4 0.1 -3.4 | PASS
6881.999250 -3.5 0.1 -3.4 | PASS
6881.849212 -3.5 0.1 -3.4 | PASS
6880.798950 -3.5 0.1 -3.4 | PASS
6901.504126 -3.5 0.2 -3.4 | PASS
6875.997749 -3.6 0.2 -3.4 | PASS
6866.245311 -3.6 0.2 -3.4 | PASS
6900.303826 -3.6 0.2 -3.4 | PASS
6866.995499 -3.6 0.2 -3.4 | PASS
6876.897974 -3.6 0.2 -3.4 | PASS
6887.250563 -3.6 0.2 -3.4 | PASS
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

\7

In Band

Levelin dBm

6.88 6.9 6.92 6.94 6.96 6.985

Freauency in GHz

6.2 6.54 6.86

Fail

—  Lewel Lirrit X

Occupied Channel Bandwidth 99% (6885 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6885.000000 38.000000 9.125000 28.875000 320.000000
DUT Frequency Band Edge Left Limit Min BE L Band Edge Limit Max BER | Result
(MHz) (MHz) (MHz) Right (MHz)
(MHz)
6885.000000 6865.875000 5925.000000 6903.875000 7125.000000 | PASS
99 %4 Banchwicith

5 -

0t //M/\»\JWV\,/\/J\_\/\,A\/\«/\/\/\—/\M
S
s}
©
£
¢
]
-

38.000 MHz
6845 B85 6.86 6.87 6.88 6.89 6.9 6.91 692 6925

Frequency in GHz

Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Spectrum I [@
Ref Level 0.00 dBm @ RBW 500 kHz
Att 20d8  SWT 18.9pus @ VBW 2 MHz Mode &uto FFT
SGL Count 200/200
@ 1Pk Max
-10 dem
-20 dBm [ - 4 M”/_." e w«\
-30 dem
-40 dem / \
-50 dBm ’/ \
e A\/\/—'\ SN
70 dem
-80 dBm
90 dem
CF 6.885 GHz 320 pts Span 80.0 MHz
il J GIRNRNERD wa

Measurement
Setting Instrument Target Value
Value

Start Frequency 6.84500 GHz 6.84500 GHz
Stop Frequency 6.92500 GHz 6.92500 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (6545 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6545.000000 87.000000 22.750000 64.250000 320.000000
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
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UNIFIED
% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

\ 6545.000000 | 6502.250000 | - ] 6589.250000 | — | 5.6 | PASS |
26 ob Banchwickh
10T
D 4
& a0t
o)
s 7T
T -20
(]
-
_30 4
_40 4
G465 6.48 6.5 B.52 .54 6.56 .58 6.6 6625
Frequency in GHz
Bandwidth
Spectrum I [%]
Ref Level 0.00 dBm @ RBW 1 MHz
Att 20 dB SWT 22.9 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dBm:
. LA AT S
-30 dem / \
-40 dBm / \f\
-50 dem s
-70 dBm:
-80 dBm:
-90 dem:
CF 6.545 GHz 320 pts Span 160.0 MHz
)i ] GIRERREED Wo
In-Band Emissions (6545 MHz; 24.000 dBm; 80 MHz)
Result
DUT Frequency Result
(MHz)
6545.000000 | PASS
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% UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

Inband Peak
Frequency Level

(MHz) (dBm)

6513.750000 1.4

Measurements
Frequency Level | Margin | Limit Result

(MHz) (dBm) | (dB) | (dBm)
6537.750000 1.4 0.0 1.4 | PASS
6523.250000 1.4 0.0 1.4 | PASS
6515.250000 1.4 0.0 1.4 | PASS
6517.250000 1.3 0.0 1.4 | PASS
6550.250000 1.3 0.1 1.4 [ PASS
6564.750000 1.3 0.1 1.4 [ PASS
6522.750000 1.2 0.1 1.4 [ PASS
6541.750000 1.2 0.2 1.4 | PASS
6543.750000 1.2 0.2 1.4 | PASS
6579.250000 1.2 0.2 1.4 | PASS
6556.250000 1.2 0.2 1.4 [ PASS
6532.750000 1.2 0.2 1.4 [ PASS
6520.250000 1.1 0.2 1.4 [ PASS
6551.250000 1.1 0.2 1.4 | PASS
6532.250000 1.1 0.3 1.4 | PASS
In Band

Levelin dBm

£.55
Freauency in GHz

—  Lewel

Occupied Channel Bandwidth 99% (6545 MHz; 24.000 dBm; 80 MHz)

Lirrit X

Fail

99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max

(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)

(MHz) (MHz)

6545.000000 77.500000 18.750000 58.750000 320.000000
DUT Frequency Band Edge Left Limit Min BE L Band Edge Limit Max BER | Result

(MHz) (MHz) (MHz) Right (MHz)

(MHz)
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UNIFIED
% COMPLIANCE
LABORATORY

\ 6545.000000 |

427 West 12800 South, Draper, UT 84020

6506.250000 | 5925.000000 | 6583.750000 | 7125.000000 | PASS |

99 %2 Bancwicith

Levelin dBm

654 656
Frequency in GHz

Bandwidth

Spectrum I

Ref Level 10.00 dBm
Att 30 dB
SGL Count 200/200
@ 1Pk Max

@ RBW 1 MHz

SWT 22,9 ps @ VBW 3 MHz Mode Auto FFT

0 dem

-10 dBm:

-20 dBm:

-30 dBm

-40 dem - / [\

-50 dBm

-60 dem

-70 dBm

-80 dBm

CF 6.545 GHz 320 pts
F 1

Date: 8.NOV.2023 02:04:28

Span 160.0 MHz

Measurement

Setting

Instrument
Value

Target Value

Start Freguency

6.46500 GHz

6.46500 GHz

Stop Frequency

6.62500 GHz

6.62500 GHz

Span

160.000 MHz

160.000 MHz

RBW

1.000 MHz

>= 800.000 kHz

VBW

3.000 MHz

>= 3.000 MHz
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427 West 12800 South, Draper, UT 84020

UNIFIED

COMPLIANCE

LABORATORY
SweepPoints 320 ~ 320
Sweeptime 22.875 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (6705 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6705.000000 88.500000 320.000000 6660.250000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6705.000000 6748.750000 4.7 | PASS
26 cB Banchwicth

151

10+
e 07T
o1] 4
e
o
= -0
¢
2 4
—

_2D 4

W e W
_3D 4
6625 6.64 666 6.68 6.7 672 674 676 6.785
Freaquency in GHz
Bandwidth
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W/ UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum I lmvl
Ref Level 10.00 dBm @ RBW 1 MHz

Att 30de  SWT 22,9 ps @ VBW 3 MHz Mode Auto FFT

SGL Count 200/200
@ 1Pk Max

0 dem

-10 dBm:

VA P/ N\ A

-20 dBm: / Wj\\ th\\

-30 dBm / l\

-40 dBm A

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.705 GHz 320 pts Span 160.0 MHz

v 1
i GERRRRERD W

In-Band Emissions (6705 MHz; 24.000 dBm; 80 MHZz)

Result
DUT Frequency Result
(MHz)
6705.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6706.250000 1.9
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
6723.750000 1.8 0.1 1.9 | PASS
6724.250000 1.8 0.1 1.9 | PASS
6719.250000 1.7 0.2 1.9 | PASS
6737.250000 1.7 0.2 1.9 | PASS
6711.750000 17 0.2 1.9 | PASS
6699.250000 1.6 0.2 1.9 | PASS
6699.750000 1.6 0.2 1.9 | PASS
6700.750000 1.6 0.3 1.9 | PASS
6741.750000 1.6 0.3 1.9 | PASS
6730.250000 15 0.3 1.9 | PASS
6669.250000 15 0.3 1.9 | PASS
6723.250000 15 0.3 1.9 | PASS
6707.750000 15 0.3 1.9 | PASS
6701.250000 15 0.3 1.9 | PASS
6716.750000 15 0.3 1.9 | PASS
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427 West 12800 South, Draper, UT 84020

UNIFIED
% COMPLIANCE
LABORATORY

In Band

Levelin dBm

6.75 6.8 6.85 6.905

G.65 .7
Freauency in GHz

6.55 6.6

—  Lewel Lirrit X Fail

Occupied Channel Bandwidth 99% (6705 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6705.000000 78.500000 320.000000 6665.750000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6705.000000 6744.250000 7125.000000 | PASS
99 %4Banchwicith

151

101
e 07T
Q 1
©
£
E
(]
—

78.500 MHz
6625 6.64 .66 6.68 6.7 6.72 6.74 6.76 6,785
Freaquency in GHz
Bandwidth
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UNIFI

\7

LABO

ED

COMPLIANCE

RATORY

427 West 12800 South, Draper, UT 84020

Spectrum I

(=)

Ref Level 10.00 dBm
Att 30 dB
SGL Count 200/200

@ RBW 1 MHz

SWT 22,9 ps @ VBW 3 MHz

Mode Auto FFT

@ 1Pk Max

0 dBm

-10 dBm:
-20 dBm:

-30 dBm

-40 dBm /V

ﬁwww Lb\\‘\/\/\f\f\f\r‘/‘“"*w
-60 dem
-70 dem
-80 dem
CF 6.705 GHz 320 pts Span 160.0 MHz
N GIRNRRARD wo 4
Dat 0z
Measurement
Setting Instrument Target Value
Value
Start Freguency 6.62500 GHz 6.62500 GHz
Stop Frequency 6.78500 GHz 6.78500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz >= 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 22.875 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (6865 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6865.000000 88.000000 54.250000 33.750000 320.000000
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
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UNIFIED
% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

6865.000000 |

6820.750000 | — ] 6908.750000 | — | 49 | PASS |
25 cB Banchwicth
15T
10+
e 07T
o
o)
c
= -0+
g
z 1
-
1 _ ’\A/\NW\/\/"\,\’\/‘A/\,\»
_30 4
6785 6.8 £.82 £.84 £.86 £.88 £ £.92 £.945
Frequency in GHz
Bandwidth
Spectrum I [@
Ref Level 10.00 dBm @ RBW 1 MHz
Att 30de SWT 22.9 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200
@ LPk Max
0 dBm
-10 dBm
R Parfry ASVAY ne
-30 dBm A/[/ \[H
-40 dem J(J
N A /\w«/‘”\/»/'\,\r\/‘mf\
-50 dBm
-60 dBm:
-70 dBm:
-80 dem:
CF 6.865 GHz 320 pts Span 160.0 MHz
)i ] GIIRNRNED e
Date NOV.2023 C 07
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UNIFIED
% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

In-Band Emissions (6865 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Result
(MHz)
6865.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6863.250000 1.2
Measurements
Frequency Level | Margin | Limit Result
(MHz2) (dBm) | (dB) | (dBm)
6846.750000 1.2 0.0 1.2 | PASS
6843.250000 1.2 0.0 1.2 | PASS
6860.250000 1.2 0.0 1.2 | PASS
6883.250000 1.2 0.1 1.2 | PASS
6858.750000 1.1 0.1 1.2 | PASS
6882.250000 1.1 0.1 1.2 | PASS
6859.750000 1.1 0.1 1.2 | PASS
6841.750000 1.1 0.1 1.2 | PASS
6881.750000 1.1 0.1 1.2 | PASS
6847.750000 1.1 0.1 1.2 | PASS
6894.250000 1.1 0.1 1.2 | PASS
6880.250000 1.1 0.1 1.2 | PASS
6878.750000 1.1 0.1 1.2 | PASS
6856.750000 1.1 0.1 1.2 | PASS
6857.750000 1.1 0.1 1.2 | PASS
In Band

Levelin dBm

L

.85 6.9 .95 7 7.065
Freauency in GHz
—  Lewel Lirrit X Fail
TR8745_U7-Pro-Wall_FCC_15.407_UNII-7_Annex_02 Page 35 of 67

PROPRIETARY



\7

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (6865 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6865.000000 78.500000 49.250000 29.250000 320.000000
DUT Frequency Band Edge Left Limit Min BE L Band Edge Limit Max BE R Result
(MHz) (MHz) (MHz) Right (MHz)
(MHz)
6865.000000 6825.750000 5925.000000 6904.250000 7125.000000 | PASS
99 2Bendwictth
15T
10+
. of WWAW
@
o
£
2
3
78.500 MHz
. 785 b.8 682 6.84 b.86 6.88 6.9 6.92 £.945
Freauencv in GHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Spectrum I

(=)

Ref Level 10.00 dBm
Att 30 dB
SGL Count 200/200

@ RBW 1 MHz
SWT 22,9 ps @ VBW 3 MHz

Mode Auto FFT

@ 1Pk Max

0 dBm

-10 dBm:
-20 dBm:

-30 dBm

-40 dBm: (\)

A M A A A S
-50 dBm
-60 dem
-70 dem
-80 dem
CF 6.865 GHz 320 pts Span 160.0 MHz
N GIRNRRARD wo 4
Dat )8: 0
Measurement
Setting Instrument Target Value
Value
Start Freguency 6.78500 GHz 6.78500 GHz
Stop Frequency 6.94500 GHz 6.94500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz >= 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 22.875 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (6505 MHz; 24.000 dBm; 160 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6505.000000 170.000000 104.500000 65.500000 320.000000
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6505.000000 6420.500000 6590.500000 7.7 | PASS
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427 West 12800 South, Draper, UT 84020

Levelin dBm

26 o5 Banchwickh

Bandwidth

Spectrum |

6.5 655 BB BB
Frequency in GHz

6.45

Ref Level 0.00 dBm
Att

@ RBW 2 MHz

20 dB  SWT 32.8 us @ VBW 10MHz Mode Auto FFT

SGL Count 200/200

@ 1Pk Max

-10 dBm:
-20 dBm
-30 dBm:
-40 dBm
-50 dem
VM
-60 dBm
-70 dem

-80 dBm

-90 dBm

(/WM\rﬂf/\m'\ Py Ane

CF 6.505 GHz

320 pts Span 320.0 MHz
]

J GINNNEERD wa

In-Band Emissions (6505 MHz; 24.000 dBm; 160 MHz)

Result

DUT Frequency
(MHz)

Result

6505.000000

PASS
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Inband Peak
Frequency Level

(MHz) (dBm)

6582.500000 45

Measurements
Frequency Level | Margin | Limit Result

(MHz) (dBm) | (dB) | (dBm)
6540.500000 4.4 0.1 45 | PASS
6515.500000 4.4 0.1 45 | PASS
6510.500000 4.4 0.1 45 | PASS
6522.500000 4.4 0.1 45 | PASS
6578.500000 43 0.2 45 | PASS
6502.500000 43 0.2 45 | PASS
6520.500000 43 0.2 45 | PASS
6499.500000 43 0.2 45 | PASS
6516.500000 43 0.2 45 | PASS
6431.500000 4.2 0.2 45 | PASS
6560.500000 4.2 0.2 45 | PASS
6496.500000 4.2 0.2 45 | PASS
6481.500000 4.2 0.2 45 | PASS
6543.500000 4.2 0.3 45 | PASS
6521.500000 4.2 0.3 45 | PASS
In Band

Levelin dBm

6.6

6.5

Lewvel Lirrit

Freauency in GHz

X Fail

Occupied Channel Bandwidth 99% (6505 MHz; 24.000 dBm; 160 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6505.000000 157.000000 98.500000 58.500000 320.000000
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DUT Frequency Band Edge Left Limit Min BE L Band Edge Limit Max BE R Result
(MHz) (MHz) (MHz) Right (MHz)
(MHz)
6505.000000 6426.500000 5925.000000 6583.500000 7125.000000 | PASS

99 %2 Bancwicith

Levelin dBm

B.45 6.5 655 BB BB
Frequency in GHz

Bandwidth

Spectrum | |':%1

Ref Level 10.00 dBm @ RBW 2 MHz

Att 30de  SWT 32.8 ps @ VBW 10 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 dBm

-10 dBm:

-20 dBm /
-30 dBm / \
-40 dem A
STAVATE

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.505 GHz 320 pts Span 320.0 MHz
il J GIRRRREED wa

Date: 8.NOV.2023 02:09:58

Measurement

Setting Instrument Target Value
Value
| Start Frequency | 6.34500 GHz | 6.34500 GHz |
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Stop Frequency 6.66500 GHz 6.66500 GHz
Span 320.000 MHz 320.000 MHz
RBW 2.000 MHz >=1.600 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 320 ~ 320
Sweeptime 32.813 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (6505 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6505.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
39958.750000 -33.8 6.8 -27.0
39978.750000 -34.4 7.4 -27.0
39958.250000 -34.5 7.5 -27.0
39984.750000 -34.7 7.7 -27.0
39739.750000 -34.7 7.7 -27.0
39176.250000 -34.7 7.7 -27.0
39579.250000 -34.8 7.8 -27.0
39788.750000 -34.8 7.8 -27.0
39995.250000 -34.8 7.8 -27.0
39977.750000 -34.8 7.8 -27.0
39941.750000 -34.8 7.8 -27.0
39987.750000 -34.9 7.9 -27.0
39979.250000 -34.9 7.9 -27.0
39350.750000 -34.9 7.9 -27.0
39140.750000 -34.9 7.9 -27.0

Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

18000.000000

26000.000000

26000.000000

40000.000000

NN (NN [N

NN (N[N N
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Shourious

Levelin dBm

1G

2G

3G 4G G B

X

Critical

810G
Frequencvy inHz

X

P0G

—  Sumlewd

Emissions in restricted frequency bands (Average) (6505 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6505.000000 | PASS

Final measurements

Frequency Level Pre
(MHz) Measurement
(dBm)

level Limit
(dBm) | (dBm)

Margin
(dB)

Result

Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
36485.953564 -50.4 9.2 -41.2
36492.828349 -50.4 9.2 -41.2
36499.703134 -50.5 9.3 -41.2
36468.766601 -50.5 9.3 -41.2
36483.891128 -50.5 9.3 -41.2
36470.141558 -50.5 9.3 -41.2
36491.453392 -50.5 9.3 -41.2
36482.516171 -50.5 9.3 -41.2
36478.391300 -50.6 9.4 -41.2
36484.578607 -50.6 9.4 -41.2
36498.328177 -50.6 9.4 -41.2
36493.515828 -50.6 9.4 -41.2
36438.517546 -50.6 9.4 -41.2
36463.266773 -50.6 9.4 -41.2
36496.953220 -50.6 9.4 -41.2
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Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

18000.000000

40000.000000

N

A

Levelin dBm

Redricted Band

1G

Lirrit

3G

Threshdld

4G BG B 8
Frequencvy inHz

X Critical

10G 20G

Fnal Critical

0G

P0G

Sum Level

Emissions in restricted frequency bands (Peak) (6505 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6505.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)

36483.891128 -42.6 21.4 -21.2
36485.953564 -43.4 22.2 -21.2
36481.828693 -43.4 22.2 -21.2
36437.830068 -43.5 22.3 -21.2
36443.329896 -43.6 22.4 -21.2
36457.766945 -43.6 22.4 -21.2
36493.515828 -43.7 22.5 -21.2
36435.767632 -43.7 22.5 -21.2
36496.265742 -43.8 22.6 -21.2
36494.203306 -43.8 22.6 -21.2
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36470.141558 | -43.8 226 | -21.2
36490.765914 | -43.9 227 | -21.2
36479.078779 | -43.9 227 | -21.2
36476.328865 | -44.0 228 | -21.2
36444.017374 | -44.0 228 -21.2

Measurement Settings
Start Frequency Stop Frequency
(MHz) (MHz)
1000.000000 5925.000000
5925.000000 7125.000000
7125.000000 18000.000000
18000.000000 40000.000000

Pre Measurement Final Measurement

A
N[ |

Fegricted Band

Levelin dBm

4G

1G 2G 3G 5G B 8 110G 20G 330G 40G
FreauencvinHz
Lirrit B Threchdd X Critical X Fnal Critical —  Sumlend
Emission Bandwidth 26 dB (6665 MHz; 24.000 dBm; 160 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6665.000000 174.000000 320.000000 6578.500000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6665.000000 6752.500000 6.7 | PASS
TR8745_U7-Pro-Wall_FCC_15.407_UNII-7_Annex_02 Page 44 of 67

PROPRIETARY




UNIFIED
% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

26 oB Bandhwickh
151
10+
e 071
m
k]
c
= 107
g
3
@ -W _ \/WW\I\/“\/\/V\,J
_30 +
£.505 6.55 6.6 6.65 6.7 6.75 [ o
Freauency in GHz
Bandwidth
Spectrum I [%]
Ref Level 10.00 dBm @ RBW 2 MHz
Att 30dB  SWT 32,8 ps @ VBW 10 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dBm
-10 dBm
-20 dem
-30 dBm /j \\
-40 dem =
] W
N M I NANA
-50 dBm
-60 dBm
-70 dBrn
-80 dem
CF 6.665 GHz 320 pts Span 320.0 MHz
J G v

In-Band Emissions (6665 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6665.000000 | PASS
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Inband Peak
Frequency Level

(MHz) (dBm)

6659.500000 3.8

Measurements
Frequency Level | Margin Limit Result

(MHz) (dBm) (dB) (dBm)
6660.500000 3.8 0.0 3.8 | PASS
6722.500000 37 0.1 3.8 | PASS
6668.500000 37 0.1 3.8 | PASS
6661.500000 3.7 0.1 3.8 | PASS
6675.500000 3.7 0.1 3.8 | PASS
6618.500000 37 0.1 3.8 | PASS
6678.500000 3.7 0.1 3.8 | PASS
6597.500000 3.7 0.1 3.8 | PASS
6588.500000 3.7 0.1 3.8 | PASS
6670.500000 3.7 0.1 3.8 | PASS
6619.500000 37 0.1 3.8 | PASS
6637.500000 37 0.1 3.8 | PASS
6681.500000 3.7 0.1 3.8 | PASS
6657.500000 3.7 0.1 3.8 | PASS
6621.500000 3.7 0.1 3.8 | PASS
In Band

Levelin dBm

6.6

6.7 6.9 7 7.065

6265 £.4 6.5 E.8
Frequency in GHz
—  Llewel Lirit X Fail

Occupied Channel Bandwidth 99% (6665 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6665.000000 157.000000 320.000000 6586.500000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6665.000000 6743.500000 7125.000000 | PASS
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UNIFIED
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LABORATORY

99 %% Banchwicith

T PN A e

Levelin dBm

G505 .55 E.6 .65 6.7 .75 (8 B8R
Freauency in GHz

Bandwidth
Spectrum I [%]
Ref Level 10.00 dBm @ RBW 2 MHz
Att 30dB  SWT 32,8 ps @ VBW 10 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dem
-10 dBm
-20 dem
-30 dem /) \\
-40 dem
(W
-50 dBm
-60 dem:
-70 dBm
-80 dBm
CF 6.665 GHz 320 pts Span 320.0 MHz
JU ] e
Dat NOV.202 C 1552
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.50500 GHz 6.50500 GHz
Stop Frequency 6.82500 GHz 6.82500 GHz
Span 320.000 MHz 320.000 MHz
RBW 2.000 MHz >=1.600 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 320 ~ 320
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Sweeptime 32.813 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (6665 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6665.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
39995.750000 -34.2 7.2 -27.0
39959.250000 -34.3 7.3 -27.0
39978.750000 -34.4 7.4 -27.0
39945.750000 -34.6 7.6 -27.0
39786.750000 -34.7 7.7 -27.0
39993.750000 -34.7 7.7 -27.0
39130.750000 -34.8 7.8 -27.0
39072.250000 -34.8 7.8 -27.0
39786.250000 -34.8 7.8 -27.0
39111.250000 -34.8 7.8 -27.0
39855.750000 -34.9 7.9 -27.0
39981.250000 -35.0 8.0 -27.0
39987.250000 -35.0 8.0 -27.0
39923.750000 -35.0 8.0 -27.0
39938.750000 -35.0 8.0 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2
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Shourious

Levelin dBm
5

1G

2G

3G 4G BG B
Frequencvy inHz

X

Critical

g8 10G

X

20G 0G AG

—  Sumlewd

Emissions in restricted frequency bands (Average) (6665 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6665.000000 | PASS

Final measurements

Frequency Level Pre
(MHz) Measurement
(dBm)

level Limit
(dBm) | (dBm)

Margin
(dB)

Result

Pre Measurements

Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
36494.890785 -50.5 9.3 -41.2
36475.641386 -50.5 9.3 -41.2
36493.515828 -50.5 9.3 -41.2
36496.953220 -50.5 9.3 -41.2
36499.703134 -50.6 9.4 -41.2
36471.516515 -50.6 9.4 -41.2
36441.954939 -50.6 9.4 -41.2
36485.953564 -50.6 9.4 -41.2
36484.578607 -50.6 9.4 -41.2
36474.953908 -50.6 9.4 -41.2
36490.078435 -50.6 9.4 -41.2
36467.391644 -50.6 9.4 -41.2
36491.453392 -50.6 9.4 -41.2
36487.328521 -50.6 9.4 -41.2
36490.765914 -50.6 9.4 -41.2
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Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

18000.000000

40000.000000

N

A

Redricted Band

5--
5 o
o
£
2
[T || SESSS—— s s

o Mo—/J
1G 2G 3G 4G BG B 810G 20G G 4G
Frequencvy inHz
Lirrit Threshdd X Critical Fnal Critical Sum Level

Emissions in restricted frequency bands (Peak) (6665 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6665.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)

36497.640699 -43.1 21.9 -21.2
36452.267117 -43.1 21.9 -21.2
36488.016000 -43.2 22.0 -21.2
36468.766601 -43.4 22.2 -21.2
36444.704853 -43.5 22.3 -21.2
36466.016687 -43.6 22.4 -21.2
36475.641386 -43.6 22.4 -21.2
36452.954595 -43.7 22.5 -21.2
36459.141902 -43.7 22.5 -21.2
36430.955283 -43.8 22.6 -21.2
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36477.016343 -43.9 22.7 -21.2
36453.642074 -44.0 22.8 -21.2
36486.641042 -44.0 22.8 -21.2
36498.328177 -44.1 22.9 -21.2
36474.266429 -44.1 22.9 -21.2
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 2
Resricted Band
151
D =+
E +4
[oa}
_';-ZEI--———- - o o - T s o o o s
) 1
4
1G 2G 3G 4G 5G 8 110G 20G 330G 40G
FreauencvinHz
Lirrit B Threshad X Critical X Fnal Critical —  Sumlend
Emission Bandwidth 26 dB (6825 MHz; 24.000 dBm; 160 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6825.000000 168.000000 132.500000 35.500000 320.000000
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6825.000000 6742.500000 6910.500000 - 7.4 | PASS
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20T

101

Levelin dBm

2b cB Bandhwickh

L Y YN AV

Bandwidth

Att

Spectrum I

Ref Level 10.00 dBm

6.75

E.8 E.85 .9 £.95 £.985
Freauency in GHz

@ RBW 2 MHz

30dB  SWT 32,8 ps @ VBW 10 MHz Mode Auto FFT

SGL Count 200/200

@ 1Pk Max

0dem
-10 dBm
-20 dBm:
-30 dBm
-50 dBm
-60 dBm:
-70 dBm:

-80 dBm

CF 6.825 GHz

320 pts Span 320.0 MHz

] o e

In-Band Emissions (6825 MHz; 24.000 dBm; 160 MHz)

Result

DUT Frequency
(MHz)

Result

6825.000000

PASS
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Inband Peak
Frequency Level

(MHz) (dBm)

6840.500000 4.1

Measurements
Frequency Level | Margin Limit Result

(MHz) (dBm) (dB) (dBm)
6840.500000 4.1 0.0 4.1 | PASS
6843.500000 4.1 0.0 4.1 | PASS
6839.500000 4.1 0.0 4.1 | PASS
6842.500000 4.1 0.1 4.1 | PASS
6868.500000 4.0 0.1 4.1 | PASS
6849.500000 4.0 0.1 4.1 | PASS
6841.500000 4.0 0.1 4.1 | PASS
6844.500000 4.0 0.1 4.1 | PASS
6846.500000 4.0 0.1 4.1 | PASS
6857.500000 4.0 0.1 4.1 | PASS
6886.500000 4.0 0.1 4.1 | PASS
6891.500000 4.0 0.1 4.1 | PASS
6861.500000 4.0 0.1 4.1 | PASS
6804.500000 4.0 0.1 4.1 | PASS
6850.500000 4.0 0.2 4.1 | PASS
In Band

Levelin dBm

6.8

6.9

Frequency in GHz

—  Lewel

Lirvit

X Fail

Occupied Channel Bandwidth 99% (6825 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max

(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)

(MHz) (MHz)

6825.000000 157.000000 128.500000 28.500000 320.000000
DUT Frequency Band Edge Left Limit Min BE L Band Edge Limit Max BER | Result

(MHz) (MHz) (MHz) Right (MHz)

(MHz)
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\ 6825.000000 | 6746.500000 | 5925.000000 | 6903.500000 | 7125.000000 | PASS |

99 %2 Bancwicith

20T
10T
e 4 W\MWM
M
©
£
g
()
-
b.6EBS 6.7 6.75 6.8 £.85 6.9 £.95 £.985
Freauency in GHz
Bandwidth
Spectrum I [%]
Ref Level 10.00 dBm @ RBW 2 MHz
Att 30 dB SWT 32.8 ps @ VBW 10 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dem
-10 dBm
-20 dem [ \
-30 dBm / ‘
-40 dBm WY U"WMWA\«N
-50 dBm
-60 dem
-70 dBm
-80 dem
CF 6.825 GHz 320 pts Span 320.0 MHz
N ] GHRERRERD wo
Date: 8.NOV.2023 03:15:28
Measurement
Setting Instrument Target Value
Value

Start Freguency 6.66500 GHz 6.66500 GHz
Stop Frequency 6.98500 GHz 6.98500 GHz

Span 320.000 MHz | 320.000 MHz
RBW 2.000 MHz >=1.600 MHz
VBW 10.000 MHz | >= 6.000 MHz
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SweepPoints 320 ~ 320
Sweeptime 32.813 s AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (6825 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6825.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
39058.750000 -34.1 7.1 -27.0
39935.750000 -34.3 7.3 -27.0
39271.250000 -34.6 7.6 -27.0
39245.250000 -34.7 7.7 -27.0
39135.250000 -34.8 7.8 -27.0
39968.750000 -34.8 7.8 -27.0
39979.250000 -34.8 7.8 -27.0
39968.250000 -34.8 7.8 -27.0
39962.750000 -34.9 7.9 -27.0
39799.250000 -34.9 7.9 -27.0
39953.250000 -34.9 7.9 -27.0
39124.750000 -35.0 8.0 -27.0
39097.250000 -35.0 8.0 -27.0
39637.750000 -35.0 8.0 -27.0
39940.250000 -35.0 8.0 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2
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Shourious

Levelin dBm
5

1G

2G

3G 4G G B

X

g8 10G

Frequencvy inHz

Critical

X

20G 0G AG

—  Sumlewd

Emissions in restricted frequency bands (Average) (6825 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6825.000000 | PASS

Final measurements

Frequency Level Pre
(MHz) Measurement
(dBm)

level Limit
(dBm) | (dBm)

Margin
(dB)

Result

Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
36495.578263 -50.4 9.2 -41.2
36479.078779 -50.5 9.3 -41.2
36483.203650 -50.5 9.3 -41.2
36482.516171 -50.5 9.3 -41.2
36487.328521 -50.5 9.3 -41.2
36479.766257 -50.5 9.3 -41.2
36486.641042 -50.5 9.3 -41.2
36437.830068 -50.5 9.3 -41.2
36477.016343 -50.6 9.4 -41.2
36494.890785 -50.6 9.4 -41.2
36481.828693 -50.6 9.4 -41.2
36485.953564 -50.6 9.4 -41.2
36474.953908 -50.6 9.4 -41.2
36493.515828 -50.6 9.4 -41.2
36474.266429 -50.6 9.4 -41.2
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Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

18000.000000

40000.000000

N

A

Levelin dBm

-

Redricted Band

1G

Lirrit

2G 3G

Threshdld

4G BG B 8
Frequencvy inHz

X Critical

10G

20G

Fnal Critical

0G

P0G

Sum Level

Emissions in restricted frequency bands (Peak) (6825 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6825.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
36475.641386 -41.9 20.7 -21.2
36474.953908 -41.9 20.7 -21.2
36494.203306 -42.9 21.7 -21.2
36435.080154 -43.0 21.8 -21.2
36494.890785 -43.0 21.8 -21.2
36452.954595 -43.3 22.1 -21.2
36480.453736 -43.3 22.1 -21.2
36441.954939 -43.3 22.1 -21.2
36499.703134 -43.4 22.2 -21.2
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36483.891128 -43.4 22.2 -21.2
36442.642417 -43.4 22.2 -21.2
36466.704165 -43.6 22.4 -21.2
36464.641730 -43.6 22.4 -21.2
36492.828349 -43.8 22.6 -21.2
36453.642074 -43.8 22.6 -21.2

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 2
Resricted Band
151
D =+
E +4
[oa}
E_gu-.-___- S— s i i s S S .
E
]
-
1G 2G 3G 4G 5G B 8 110G 20G 3G 40G
Frequency inHz
Lirrit B Threshadd X Critical X Final Critical Surn Leve
Emission Bandwidth 26 dB (6585 MHz; 24.000 dBm; 320 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6585.000000 335.737704 106.370023 229.367681 340.000000
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6585.000000 6418.629977 6754.367681 10.5 | PASS
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26 oB Bandwickh

16T

10+
e 071
m
©
c
= -104
s 1
3

) w

-30

626 B3 6.35 6.4 6.45 6.5 6.55 6.6 665 6.7 675 B8 6.85  BA06
Freauency in GHz
Bandwidth
Spectrum I [%]

Att

Ref Level 0.00 dBm

@ RBW 3 MHz

20dB  SWT 1ms @ VBW 10 MHz Mode Auto Sweep

SGL Count 200/200

@ 1Pk Max

-10 dBm:

-20 dBm:

-30 dBm

-40 dBm

st o

-60 dBmn

-70 dBm:

-80 dBm

-90 dBm:

CF 6.585 GHz

427 pts Span 640.0 MHz

] o e

In-Band Emissions (6585 MHz; 24.000 dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6585.000000 | PASS
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LABORATORY P
Inband Peak
Frequency Level
(MHz) (dBm)
6540.014058 5.2
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) | (@B) | (dBm)
6540.014058 5.2 0.0 5.2 | PASS
6579.001874 5.1 0.1 5.2 | PASS
6561.007498 5.1 0.1 5.2 | PASS
6576.002812 5.1 0.2 5.2 | PASS
6599.995314 5.1 0.2 5.2 | PASS
6541.513590 5.1 0.2 5.2 | PASS
6535.515464 5.1 0.2 5.2 | PASS
6601.494845 5.0 0.2 5.2 | PASS
6589.498594 5.0 0.2 5.2 | PASS
6580.501406 5.0 0.2 5.2 | PASS
6596.996251 5.0 0.2 5.2 | PASS
6582.000937 5.0 0.2 5.2 | PASS
6568.505155 5.0 0.2 5.2 | PASS
6577.502343 5.0 0.2 5.2 | PASS
6562.507029 5.0 0.2 5.2 | PASS
In Band
e
e
s}
©
=
g
(]
-
6.6 6.8 7 7.2 7.385

Frequency in GHz

—  Lewel Lirvit X Fail

Occupied Channel Bandwidth 99% (6585 MHz; 24.000 dBm; 320 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max

(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)

(MHz) (MHz)

6585.000000 317.500000 98.750000 218.750000 320.000000
DUT Frequency Band Edge Left Limit Min BE L Band Edge Limit Max BER | Result

(MHz) (MHz) (MHz) Right (MHz)

(MHz)
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\ 6585.000000 | 6426.250000 | 5925.000000 | 6743.750000 | 7125.000000 | PASS |

99 %2 Bancwicith

104 /\A—VWWM\\N\J\WWM

Levelin dBm

6.5 655 BB B.BR 6.7 675 E.8 (.85 BA0s
Frequency in GHz

Bandwidth

Spectrum I ll:uvx
Ref Level 10.00 dBm @ RBW 5 MHz
Att 30 dB SWT 1ms @ VYBW 20 MHz Mode Auto Sweep
SGL Count 200/200

@ 1Pk Max
0 dem
i i At A AIMAAANAL e
-20 dem // \\
-30 dBm \-A
-n/wvwwfv*) LA AL anA A
-40 dem
-50 dBm
-60 dem
-70 dBm
-80 dem
CF 6.585 GHz 256 pts Span 640.0 MHz

)il ) GIRNRNERD wa
Date: 8.NOV.2023 03:42:54
Measurement
Setting Instrument Target Value
Value

Start Freguency 6.26500 GHz 6.26500 GHz
Stop Frequency 6.90500 GHz 6.90500 GHz

Span 640.000 MHz | 640.000 MHz
RBW 5.000 MHz >= 3.200 MHz
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Tx Spurious Emission (6585 MHz; 24.000 dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6585.000000 | PASS

Final measurements

Final Measurement

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
7130.750000 -32.5 5.5 -27.0
7131.750000 -33.6 6.6 -27.0
39941.750000 -33.6 6.6 -27.0
7132.750000 -33.7 6.7 -27.0
7132.250000 -33.9 6.9 -27.0
7131.250000 -34.1 7.1 -27.0
7135.750000 -34.1 7.1 -27.0
39974.750000 -34.3 7.3 -27.0
39988.750000 -34.4 7.4 -27.0
39278.750000 -34.6 7.6 -27.0
39338.250000 -34.6 7.6 -27.0
39989.250000 -34.7 7.7 -27.0
39991.250000 -34.9 7.9 -27.0
39918.750000 -34.9 7.9 -27.0
39995.250000 -34.9 7.9 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement
(MHz) (MHz)
1000.000000 5925.000000 2
5925.000000 7125.000000 2
7125.000000 18000.000000 2
18000.000000 26000.000000 2
26000.000000 40000.000000 2

NN (N[N N

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
VBW 20.000 MHz >=15.000 MHz
SweepPoints 256 ~ 256
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
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Shourious

Levelin dBm
5

1G

Lirrit

2G

3G

X

4G BG B
Frequencvy inHz

Critical

g8 10G

X

P0G

—  Sumlewd

Emissions in restricted frequency bands (Average) (6585 MHz; 24.000
dBm; 320 MHz)

Result

(MHz)

DUT Frequency

Result

6585.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
7251.250000 -48.5 7.3 -41.2
7250.750000 -48.5 7.3 -41.2
7253.750000 -48.5 7.3 -41.2
7254.750000 -48.5 7.3 -41.2
7255.750000 -48.6 7.4 -41.2
7260.750000 -48.6 7.4 -41.2
7256.750000 -48.6 7.4 -41.2
7257.250000 -48.7 7.5 -41.2
7256.250000 -48.7 7.5 -41.2
7255.250000 -48.7 7.5 -41.2
7258.750000 -48.7 7.5 -41.2
7262.250000 -48.8 7.6 -41.2
7252.750000 -48.8 7.6 -41.2
7259.250000 -48.8 7.6 -41.2
7265.250000 -48.8 7.6 -41.2

Measurement Settings
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Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 1
Fegricted Band
5 _—
e
o -20 T
©
£ 1
g
[ | [ SESS——
1G 2G 3G 45 BG B 810G 20G
Frequencvy inHz
Lirrit Threshdd X Critical Final Critical

Sum Level

Emissions in restricted frequency bands (Peak) (6585 MHz; 24.000
dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6585.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)

7276.250000 -41.5 20.3 -21.2
7250.750000 -41.6 20.4 -21.2
7273.250000 -41.6 20.4 -21.2
7292.750000 -41.6 20.4 -21.2
7264.750000 -41.7 20.5 -21.2
7255.250000 -42.1 20.9 -21.2
7271.250000 -42.2 21.0 -21.2
7265.250000 -42.3 21.1 -21.2
7265.750000 -42.4 21.2 -21.2
7258.750000 -42.5 21.3 -21.2
7253.750000 -42.6 21.4 -21.2
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7293.250000 -42.6 214 -21.2
7286.750000 -42.7 21.5 -21.2
7347.250000 -42.7 21.5 -21.2
36463.266773 -42.8 21.6 -21.2

Measurement Settings

Start Frequency
(MHz)

Stop Frequency

(MHz)

Pre Measurement

Final Measurement

1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

18000.000000

40000.000000

N

N R R

Levelin dBm

Redricted Band

1G 2G 3G 4G BG B 810G 20G G 4G
Frequencvy inHz
= Limit S Threshdd X Critical X Fnal Critical — Sumlevd
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1.2 Summary PSD

Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Power Spectral Density (SA-2) 6535.000 24.0 20.000000 | PASS

Power Spectral Density (SA-2) (6535 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6535.000000 6543.118812 | -1.561 -0.8 | PASS
Ports
Port State
1 | used
2 | used
Measurement
Setting Instrument Value Target Value
Start Freguency 6.52500 GHz 6.52500 GHz
Stop Frequency 6.54500 GHz 6.54500 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off
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-- End of Report -
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